N—YURX B
PARTS LIST

JW-8BL-30-3-BTFL JW-8BLA-30-3-BTFL
JW-8BL-30R-3-BTFL JW-8BLA-30R-3-BTFL
JW-8BL-30R-3 JW-8BLA-30R-3
JW-28BL-30-3-BTFL JW-28BLA-30-3-BTFL
JW-28BL-30R-3-BTFL JW-28BLA-30R-3-BTFL
JW-28BL-30R-3 JW-28BLA-30R-3

AUTOMATIC REVERSE FEED
AUTOMATIC FOOT LIFTER
CLOTH PULLER

SEIKO SEWING MACHINE CO., LTD.



AIR=YYAMIIWIL oDV D 5y  BFRZ LT TS5 18ERATY.
JW-8BL-30-3/JW-28BL-30-3¢ D M BB THYET,
HWELT. XN —VYREZHAINDIESI3.
JW-8BL-30-3/JW-28BL-30-30) /3 \— Y ArERIBFIZT RIS,

This is the parts list for auto back tack, auto foot lift, cloth puller mechanism
of JW machines. Common parts are indicated on the parts list of
JW-8BL-30-3/JW-28BL-30-3. Refer to the parts list of
JW-8BL-30-3/JW-28BL-30-3 together when you use this parts list.



BR

- CONTENTS

Page
/(\ybg\yO%*ﬁ .................................................. 1' 2
AUTOMATIC REVERSE FEED MECHANISM
g@]ﬁiﬁ”’fﬁﬁ% .................................................. 3,4
AUTOMATIC FOOT LIFTER MECHANISM
A—S5—(TF) . O—S5—FYUBR. ZTUF  ccerrrrrreiiniiiiii i 5 6
ROLLER (LOWER), ROLLER FEED SHAFT, FEED CLUTCH
O—5— (k). 7—AR—T—%8 ctetttttttiaiiiiiiiii i, 7.8
ROLLER (UPPER), ROLLER BASE
T—LA—S5—8 . T—=F— R — e 9 10
ROLLER BASE, PULLER CYLINDER
- Rt 1 s B A e 11, 12
ADAPTOR FOR SYNCHRONIZER
) e L T T S T 11, 12
SWITCH, CABLE
At b 2 13, 14
AIR PRESSURE MECHANISM 1
A ot . b =2~ 15, 16
AIR PRESSURE MECHANISM 2
= = e 17,18
ACCESSORIES 1
72 19, 20

ACCESSORIES 2




INVD Ry Hs ke

AUTOMATIC REVERSE FEED MECHANISM

)

%
g

“r“




INYT Ry MR
AUTOMATIC REVERSE FEED MECHANISM

=15l .
Bass oo M8
No. ig‘ % oY ¥ DESCRIPTIOM
PARTS No| 7|
2|8
il Y
1 [30714 [ *] 1 BTHu2)L(L) KNUCKLE (UPPER)
2 |30715 |+ 1 IBTFUOLEY PIN
3 4839 x| x| 2 IBTFuoE IEER RETAINING RING
4 |70561 || 1 BT 5 — BACK TACK CYLINDER
5 |70562 | 1 |BTFYIIL(T) KNUCKLE (LOWER)
6 {18028 ¥ x| 2 BT YA —1EHhhal SCREW M5X08 L=5.0
7 170582 *| | 1 |IBTHy2iikshial SCREW M10X1.25 =200
8 |7003-A # 4| 1 BTk CATIL T Ty v — SPRING LOCK WASHER
9 127188 | x| 1 |IBTFYONILEHRBLTY v— WASHER
10 | 70567 1 x| 2 |REEE@TLE) JOINT (ELBOW)
1113071101 | x] x| 1 |HviarTL(k) CUSHON RUBBER (UPPER)
1213071102 |+ |+ ) 1 |99 T L(TF) CUSHON RUBBER (LOWER)




BYRZ LIFiE
AUTOMATIC FOOT LIFTER MECHANISM




BEIRA L3
AUTOMATIC FOOT LIFTER MECHANISM

-
wasEs ||l lug
e .
No. fo e % 3 [aTy & DESCRIPTION
|2
2|8
1 |70555 x| 1 [FLZ7LY 5 — FOOT LIFTER CYUNDER
2 |130711-01 |} *| 2 |9y avTL(L) CUSHION RUBBER (UPPER)
3 130711-02 | *| x| 2 |9vsavTL(F) CUSHION RUBBER (LOWER)
4 170567 ¥1x] 1 |BREEE(TILK) JOINT (ELBOW)
5 65013 *1+] 1 |RF3> (SC3W-6-6) JOINT (SC3W-6-6)
8 |70557 ¥+ 1 FLUYUA —BIE IR FOOT LIFTER CYLINDER BRACKET
9 |70580 * x| LV —[EE R FOOT LIFTER CYLINDER SUPPORT
10 28076 | *] 2 [FLIY A —Ehhl SCREW M6X1 L=18.0
18 {70556 | x| 1 fFLFuoL KNUCKLE
19 |30715 ¥ x| 1 [FL}TuIILEY PIN
20 |4839 *1*| 2 [FLFYOIE LR RETAINING RING
21 {70554 | *x 1 | KB FOOT LIFTER LIFTING LEVER
22 | 70085 1+ 1 |BBEY HINGE STUD
23 170136 ¥l x| 1 |SREVIEHRL SCREW 6.75X24 L=13.0
24 |10516 * x| 1 | KB RU SCREW STUD 1/4X32
25110517 *|x] 1 [ KBE RUFvk NUT
26 |70060-A | = | x| 1 [IBRIEXIRITH PRESSER BAR SPRING
27170061-A | *= | * | 1 [@2EXRMEEITH PRESSER BAR SPRING (AUXILIARY)




0—5—(F). B—5—#Y#. 457
ROLLER (LOWER), ROLLER FEED SHAFT, FEED CLUTCH




0—5—(TF). O—5—%Y#h. ¥5vF
ROLLER FEED SHAFT, FEED CLUTCH

ROLLER (LOWER),

No| Bh@®s | |w |22 K DESCRIPTION
PARTS NOJ 5‘; QTY
| 1
x|
ik
t 6031-01 + | % 2 lnD—S5—fh/—1kthihl SCREW 11/64X40 L=7.2
2 170509 x| 1 lO—5—Hs— ROLLER COVER
3 |70518 x| %] 1 |0—5—&Yt ROLLER FEED SHAFT
4 {70512 || 1 |Oo—5—(TF) ROLLER (LOWER)
5 110766 x| 2 |O—5—(F)dhil SCREW 1/4X32 L=10
6 |70510 | +| 1 |o—S—%YEs (&) ROLLER FEED SHAFT BASE (LEFT)
7 |28103 *| x| 2 |Q—5—R2YEE (K)Hil SCREW M8X125 L=250
8 21138 *Lxl 2 €Y PIN
9 {2114 x| 2 |Z—FILRFPYLT (R{T) NEEDLE BEARING
10 |21140 | x| 2 [O—S5S—%EYHHS— ROLLER FEED SHAFT COLLAR
11 |10566 * | xi 4 I0—5—%YUEBHS—1tHhl SCREW 1/4X32 L=55
12 70511 | x| 1 O—S—FEVWE(H) ROLLER FEED SHAFT BASE (RIGHT)
13128103 *| x| 2 |0-F—#YE@E(HB)kdHNL SCREW MBX125 L=250
14 |21138 ¥ x] 2 | PIN
15121141 * x| 1 | Z—KIRTFYT (R NEEDLE BEARING
16 128042 * | x| 1 ISy FRMTE RLLESRL SCREW M5X08 L=16.0
17 | 2067 Ll IR BRI N1 T -1 SCREW 11/64X40 L=6.0
18 11097 x| 1 NEHRLSAF— SCREW PACKING (BRASS)
19 [70531C * x| 1 1959 F(H) FEED CLUTCH COMPLETE
20 [15909-01 | * [ x| 1 |95vFKiEk FEED CLUTCH BODY
21115909-02 | * | *| 1 [95vF(H) FEED CLUTCH (RIGHT)
22 115909-03 | * | ¥ | 1 |95uF(K) FEED CLUTCH (LEFT)
23 115909-04 | * | *| 6 {95y FO—5—5IK FEED CLUTCH ROLLER GUIDE
24 115909-05 | *{ x| 6 |o35vFO—5— FEED CLUTCH ROLLER
25115909-06 | *| x| 6 |YS5uFE FEED CLUTCH PIN
26 |15909-07 | x| x| 6 |USvFARTYLY FEED CLUTCH SPRING
27 115909-08 | * [ x| 1 |HSvFHS5— FEED CLUTCH COLLAR
28 |15909-10 | = | *| 1 |23 9FRMyTELHL FEED CLUTCH STOP PIN
29 {70531 *| ] 1 OS5y FL/— FEED CLUTCH CRANK
30 {35999 k1 x] 2 1059y FL—kHRl SCREW M6X! L=6.0
31 | 8044 * | x 112 |959FO—5—RiF1EHRL SCREW 1/8X44 L=6.0
3218013 w1 x| 2 1939FRKEHRL SCREW 15/64X28 L=6.5
33 /28043 x| x| 2 |95vFhS—itHhl SCREW M6X!1 L=10.0
34 170526 L+ IEBOUK FEED CLUTCH CONNECTING ROD
35 (70529 [+ 1 NEHOVFEERL HINGE SCREW M8X1.25 L=95
36 |70528 x| x| 1 | Z—=FiRPYLY NEEDLE BEARING
37| 4529 ®lxl 1 Dua— WASHER
38 {35054 x| 1t [Ty e— WASHER
39 28007 w1+l 1 BEMOYFERRL Y NUT M8X1.25
40 {70525 | x| 1 HRBHHL FEED CLUTCH DRIVING CAM
41 110766-G | * [ *| 2 HEBYHLIEOHRL SCREW 1/4X32 L=7.0
42 160100 ¥ *1 1 | Z—KURPYLy NEEDLE BEARING
43 /70530 * [ xf 1 [{REYh Lk Akl RETAINING RING
44 170516 * [+ 1 IXgRRIFHEILE MACHINE SUPPORTING BOLT




L e 8 D Y o N e
ROLLER (UPPER), ROLLER BASE

—( (O &




O—5—(Lk). 7—LB—5—%
ROLLER (UPPER), ROLLER BASE

No.| Bi &= — |8 L DESCRIPTION
PARTS NO o z QTY
x|a
il b
1 [21116 ¥ x| 1 I0—5—1BZ FEhtal REGULATING THUMB SCREW
2 170502 *1*| 1 |[O-S5—Xi% ROLLER PRESSER BAR
3 |70501 -1 1 |7—LO0—5—8 ROLLER BASE
4 |21112 *|*| 2 [D—5—B1HHl SCREW 6.75X24 L=250
5 |18859 x| 1 2 |Ev PIN
6 {70503 ¥ || | |D=5—BXXTYLY ROLLER PRESSER BAR SPRING
7 |70504 x| 1 |ID—-S5—BxiEiRE ROLLER PRESSER BAR BRACKET
8 [10766 *| x| 3 |D—S—RIEPREFLHHL SCREW 1/4X32 L=7.0
9 {70505 w1 - 1 |Ls—iE4E LEVER CONNECTION
10 135154 * x| 1 (181 LI EEEIERC SCREW 1/4X24 L=11.0
11 135153 *| -1 1 X EFEET Y v— WASHER
12 |18826 *| -1 1 |EY PIN
13 {35147C * |- 1 BEIFL/N—(40) ROLLER PRESSER BAR LIFTING LEVER COMPLETE
14 135150 *| - 1 A LEFL/A—ERL HINGE SCREW 5/16X24 L=19.5
15 {35151 x| -1 1 B2 LIFL/IS—D9S v— WASHER
16 {70506 1+ 1 |ID—5—% ROLLER FORK
17 10639 *| x| 2 |D—5—k&HRl SCREW 1/4X32 L=8.0
18 [70507 «*| 1 [O—35—(L) ROLLER (UPPER)
19 | 70508 *| x| 1 |D—5—F ROLLER PIN
20 |21141 * 1 k| 2 |Z—KLRFYLY (GT) NEEDLE BEARING
21 {11176 ¥ x| 2 I0—5—F iksHhl SCREW 7/32X32 L=55




F—LA—5—&. =5 H—
ROLLER BASE, PULLER CYLINDER




T=5—Vv8— F7—LO—5—8&
PULLER CYLINDER, ROLLER BASE

No.

Mads

= G DESCRIPTION
PARTS NoJ |PlaTy

TIT

sl e o

HE
1 §30711 -l * VT - PULLER CYLINDER
2 |70552 - 1 [T —RiTR PULLER CYLINDER BRACKET
3 130066 -1*| 2 |[FT-5—2U A —BRiFRiLHAL SCREW M5X0.8 L=12.0
4 170551 -|*1 " | 7P-LD—5—5 ROLLER BASE
5 130714 - x| 1V |F=>—Fuon KNUCKLE
6 |30715 - *| 1V | T=S—=FuoLEL PIN
7 14839 -1 *| 2 |T—=S—FvInEv LR RETAINING RING
8 [70553 -i*| v JL—EEE LEVER CONNECTION
9 [70567 -1+ 1 | RERE(ILE) JOINT (ELBOW)
10 165013 -1 *| 1 |[RE—FarbO—5— SPEED CONTROLLER
1118859 -1*| 1 {Ev PIN

_IO_




